

OVERALL RATING	
X	PASS
	FAIL
	CONDITIONAL PASS

VENDOR NAME :			
SAMPLE DESCRIPTION :	One sample of 95%cotton 5%spandex boys LS ROMPER in red stripe 2E003A-1.		
COLOR:	Red stripe 2E003A-1		
DIVISION:	SALES DEPARTMENT		
FABRIC/GARMENT STYLE :	B84	AGE RANGE :	CHILDREN (up to age 12 and under)
PO# / REF# :	2085	END USE:	WEAR
MFG:	2015-7	SUPPLIER#:	
FIBER CONTENT :	95%cotton 5%spandex	COUNTRY OF ORIGIN :	China
FABRIC:	Single jersey	WEIGHT:	/
CONTACT :	MAGGIE LIN	COUNT:	/
RETEST:	No	PREVIOUS REPORT NO.:	/
SAMPLE RECEIVING DATE :	Jul 17, 2015	TEST PERFORMING DATE :	Jul 17 ~ Jul 21, 2015
Applicant's Submitted Care Instruction:	MASHINE WASH COLD, HANG TO DRY.		



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

TEST	PASS	CONDITIONAL PASS	FAIL	REMARKS
Dimensional Stability To Washing	X			
Appearance After Washing	X			
Spirality of Garment	X			
Color Fastness To Actual Laundering	X			
Color Fastness To Water	X			
Color Fastness To Perspiration	X			
Color Fastness To Chlorine Bleach	-	-	-	Not applicable
Color Fastness To Non-Chlorine Bleach	X			
Color Fastness To Crocking	X			
Seam Stretch Ability	X			
Fabric Weight Per Unit Area	-	-	-	No specification provided
Detection of sharp Points, Sharp Edges	X			
Small Part	X			
Attachment Strength Of Snap	X			
Salt Spray Test	X			
Formaldehyde Content Spot Test	X			
Flammability Test	Exempt due to fabric weight exceeds 2.6 oz/yd ² in accordance with 16CFR 1610			

PASS = Meets Client's Performance Standard.

CONDITIONAL PASS = Meets Client performance standard with the condition that the recommended changes are made or with Client approval.

FAIL = Fails to meet Client's Performance Standard.

Signed for and on behalf of
SGS-CSTC Ltd.



Lily Wang
Account Supervisor



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com